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EPOXY MORTAR SCREED BOX ASSEMBLY




REVISED JULY 1954

PARTS LISTING: EPOXY MORTAR SCREED BOX ASSEMBLY
Item #| Part # Description Qty.
1 Container 1

C90502 30" Screed

C90503 36" Screed
2 Smoothing Plate 1

C90530 30" Screed

C380536 36" Screed
3 10903 Nut, Wing 3/8-16 2
4 10811 Washer, Lock 3/8 2
5 10025 Washer, Flat 3/8 2
6 C90505 Smoothing Plate Depth Gauge 1/47 1
7 C30508 Smoothing Plate Depth Gauge 3/16" 1
8 C80516 Wheel, Offset 6-1/4 x 1/8 x 1/2 2
9 10368 Screw, Cap 1/2-20 x 3-1/2 2

10 10312 Washer, Flat 1/2 4

11 10154 Nut, Hex Nylon Lock 1/2-20 2

12 Cc90512 Frame, Swivel Hitch 1

13 C90513 Spacer, Wheel 13/16"ID X 2-3/4"L 2

14 76031 Wheel Bearing, Ball 3/4"ID x 1-3/8 4

15 C90514 Wheel, Steel 3"0D x 1-3/8"ID x 1"W 2

16 10306 Pin, Cotter 3/16 x 1-1/2 2

17 C90511 Handle 1

18 10499 Screw, Cap 1/2-13 x 3 1

19 10155 Nut, Hex Nylon Lock 1/2-13 1

20 10499 Screw, Cap 1/2-13 x 3 1

21 10312 Washer, Flat 1/2 2

22 C90515 Washer, Swivel Hitch, 1-1/2 x 1/2 1

23 10155 Nut, Hex Nylon Lock 1/2-13 1

INSTRUCTIONS: EPOXY MORTAR SCREED BOX

1. MOVE BOX TO A FLAT SURFACE IN AREA TO BE COATED.

2. LOOSEN 2 WING NUTS ON REAR OF BOX, RAISING SCREED BAR,
AND SLIDING 3/16" OR 1/4" DEPTH GUIDE INTO PLACE.

3. SLIDE SCREED BAR DOWN AGAINST GUIDE, TIGHTEN WING NUTS
AND REMOVE GUIDE.

4. ADD EXTRA WEIGHT TO WEIGHT TRAY IF NECESSARY. THIS
ASSISTS IN KEEPING FRONT END OF BOX ON FLOOR WHILE
PULLING.

5. MATERIAL FLOWS BEST WHEN BOX IS KEPT 1/4 OR MORE
FILLED.

6. DO NOT COMPLETELY EMPTY BOX BEFORE ADDING ADDITIONAL

MATERIAL.




